
1 

APPLICATION FOR AMENDMENT OF CERTIFICATE 
(EXTENSION, QUICK TAKE EXTENSION, OR DELETION) 

(Pursuant to Section 367.045, Florida Statutes, and 
Rule 25-30.036, Florida Administrative Code) 

To: Office of Commission Clerk 
Florida Public Service Commission 
2540 Shumard Oak Blvd. 
Tallahassee, Florida  32399-0850 

The undersigned hereby makes application for amendment of Water Certificate 
No. 278-W  and/or Wastewater Certificate  No. 225-S  to add  or delete  territory 
located in  Seminole  County, Florida, and submits the following information: 

Please check the type of amendment being requested.  Based upon the type of amendment 
requested, please complete the following parts of the application.  Where specific items are listed, 
[...]
The proposed new territory includes a maximum of 25 ERC's consisting of single family 
homes. 

 
B) Exhibit "F" - Provide a written statement that upon investigation: 

 
1) There is no other utility in the area of the proposed territory that is willing and 

capable of providing reasonably adequate service to the new territory. 

Exhibit "F" is a letter from Seminiole County that it does not have the ability 
to serve the territory and does not object to UIF serving that property. 

 
2) The person(s) or business(es) requesting water or wastewater service have 

demonstrated to the utility that service is necessary because:  (Check all that apply) 

(a)  a private well has been contaminated or gone dry , 
(b)  a septic tank has failed , or 
(c)  service is otherwise not available . 

 
PART IV           TERRITORY DELETION ADDITIONAL INFORMATION 
 
A)  Exhibit N/A - Provide a statement specifying the reasons for the proposed deletion of 

territory.  

      

 
B)  Exhibit N/A - Provide a legal description of the territory proposed to be deleted in the format 

prescribed in Rule 25-30.029, F.A.C., along with a complete legal description of the 
remaining territory. 
  



7 
 

C)  Exhibit N/A - Provide a detailed system map with the territory proposed to be deleted and 
retained plotted thereon, consistent with the legal description provided in B above.  The map 
shall show the existing lines and treatment facilities in the area retained and shall be of 
sufficient scale and detail to enable correlation with the description of the territory. 
 

D)  Exhibit N.A - Provide an official county tax assessment map or other map, showing 
township, range, and section with a scale such as 1'' = 200' or 1'' = 400', with the territory 
proposed to be deleted plotted thereon, consistent with the legal description provided in B 
above.  
 

E)  Exhibit N/A - Provide a description of the number of current active connections within the 
territory to be deleted, as well as the number of connections retained. For each active 
connection in the area to be deleted, if any, the statement must detail the effect of the 
proposed deletion on the ability of those customers to receive water and wastewater services, 
including alternative source(s) of service. 

      

 
PART V NOTICING REQUIREMENTS  

 
Exhibit  "G" - Provide proof of noticing pursuant to Rule 25-30.030, F.A.C.  This may be  
provided as a late-filed exhibit. 

 
PART VI             SIGNATURE 
 
 Please sign and date the utility’s completed application. 
 
APPLICATION SUBMITTED BY: /s/ Martin S. Friedman 
 Applicant’s Signature 
  
 Martin S. Friedman 
 Applicant’s Name (Printed) 
  
 Attorney 
 Applicant’s Title 
  
       
 Date 

 



EXHIBIT "A"
Legal Descriptions



 
 

UTILITIES INC., OF FLORIDA 
SANLANDO SERVICE AREA 

WATER SERVICE AREA EXPANSION DESCRIPTION  
 

(for the SAND LAKE ADDITION) 
BY KHA 10-31-19 

 
 
AND 
 
That portion of Sections 8, Township 21 South, Range 29 East, Seminole County, Florida being 
more particularly described as follows:  
 
Commence at the Northeast corner of Section 8; Thence 1291 feet South to the south right of 
way of Sand Lake Road; thence 2304 feet West along said right of way to the POINT OF 
BEGINNING; thence 635 feet South; thence 660 feet West; thence 635 feet North to the South 
right of way line of Sand Lake Road; thence 660 East to the POINT OF BEGINNING.  
 



O2639788.v1 

 
 

UTILITIES INC., OF FLORIDA 
SANLANDO SERVICE AREA 

SEWER SERVICE AREA EXPANSION DESCRIPTION  
 

(for the SAND LAKE ADDITION) 
BY KHA 10-31-19 

 
 
AND 
 
That portion of Sections 8, Township 21 South, Range 29 East, Seminole County, Florida being 
more particularly described as follows:  
 
Commence at the Northeast corner of Section 8; Thence 1291 feet South to the south right of 
way of Sand Lake Road; thence 2304 feet West along said right of way to the POINT OF 
BEGINNING; thence 635 feet South; thence 660 feet West; thence 635 feet North to the South 
right of way line of Sand Lake Road; thence 660 East to the POINT OF BEGINNING.  
 



EXHIBIT "B" 
      Maps



11/4/2019 SCPA Parcel View: 08-21-29-300-0060-0000

https://parceldetails.scpafl.org/ParcelMapPrinterFriendly.aspx?PID=08212930000600000 1/1

Parcel Map
Parcel: 08-21-29-300-0060-0000

Property Address: 2661 SAND LAKE RD LONGWOOD, FL 32779

+
–



SAND LAKE ROAD

W
. LAKE BR

AN
TLEY R

D
.

H
IC

KO
R

Y D
R

.

ESSEX CT.

HOLDERNESS DR.

VESTAVIA WAY

O
AK H

AVEN
 D

R

BR
O

AD
W

AY ST.

N
EW

 JER
SEY AVE.

W
ESSEX R

D
.

BEDFORD RD
BEDFORD RD

C
AM

D
EN

 R
D

.

O
AK

 D
R

.

PI
N

E 
D

R
.

SHEFFIELD CT. WOODALL DR.SUE DR.

OHIO AVE.

CHARLES.

CIR

SAND LAKE RD.

R
U

TH
 ST.

TERRA OAKS CT.

FOREST LAKE
ELEMENTARY

HORSESHOE DR.
HICKORY LN.

BR
AN

TLEY C
LU

B PL.

TR
AC

Y D
EE W

AY

SU
ZAN

N
E W

AY

KAPO
K C

T.

BELLA VISTA CIR.

KOPRIL LN.

JENN I FER  HOPE  BLVD .

KOREAN
SDA CHURCH

VIVALDI PL.

PROPOSED WATER
SERVICE AREA ADDITION

PROPOSED WATER
SERVICE AREA BOUNDARY

WATER SERVICE AREA

LEGEND

NORTH

SANDLANDO WATER SERVICE AREA-2261 SAND LAKE ROAD ADDITION

UTILITIES INC. OF FLORIDA

K:
\O

R
L_

U
til

iti
es

\1
49

68
50

03
-U

IF
 M

ap
pi

ng
\C

AD
D

\S
an

la
nd

o 
- B

AS
E 

W
at

er
-S

an
d 

La
ke

 A
dd

iti
on

.d
w

g 
N

ov
 0

1,
 2

01
9 

- 1
1:

01
am

 ta
tia

na
.k

on
st

an
tis



SAND LAKE ROAD

W
. LAKE BR

AN
TLEY R

D
.

H
IC

KO
R

Y D
R

.

HOLDERNESS DR.

JILL JEN
EE LN

.

IN
GRAM C

IR
.

VESTAVIA WAY

O
AK H

AVEN
 D

R

BR
O

AD
W

AY ST.

N
EW

 JER
SEY AVE.

W
ESSEX R

D
.

BEDFORD RD
BEDFORD RD

C
AM

D
EN

 R
D

.

SHEFFIELD CT. WOODALL DR.SUE DR.

OHIO AVE.

CHARLES.

SAND LAKE RD.

R
U

TH
 ST.

HORSESHOE DR.
HICKORY LN.

BR
AN

TLEY C
LU

B PL.

CARA LYNN WAYTR
AC

Y D
EE W

AY

JE
NN

IF
ER

 H
OP

E 
BL

VD
.

SU
ZAN

N
E W

AY

KAPO
K C

T.

LS #M1

KOPRIL LN.

KOREAN
SDA CHURCH

FOREST LAKE
ELEMENTARY

W
.  LAKE

 BRANTLEY
 RD.

PROPOSED SEWER
SERVICE AREA ADDITION

PROPOSED SEWER
SERVICE AREA BOUNDARY

SEWER SERVICE AREA

LEGEND

SANDLANDO SEWER SERVICE AREA-2261 SAND LAKE ROAD ADDITION

UTILITIES INC. OF FLORIDA

K:
\O

R
L_

U
til

iti
es

\1
49

68
50

03
-U

IF
 M

ap
pi

ng
\C

AD
D

\S
an

la
nd

o 
- B

AS
E 

Se
w

er
 S

an
d 

La
ke

 A
dd

iti
on

.d
w

g 
N

ov
 0

1,
 2

01
9 

- 1
1:

00
am

 ta
tia

na
.k

on
st

an
tis

NORTH



EXHIBIT "C"
      Permits



www.dep.state.fl.us 

NOTICE OF PERMIT 

In the Matter of an 
Application for Permit by: 

Utilities Inc of Florida Seminole County - DW 
200 Weathersfield Ave Wekiva Hunt Club WWTP 
Altamonte Springs, Florida  32714-4027 Wastewater Permit Application 
PCFlynn@uiwater.com DEP File No: FL0036251-022-DW1P 

ATTENTION Patrick C Flynn 
Vice President of Operations 

 Enclosed is Permit Number FL0036251-022 to operate a domestic wastewater facility issued under 
Section(s) 403.087 and 403.0885 of the Florida Statutes.   

 Any party to this order (permit) has the right to seek judicial review of the permit under section 120.68 
of the Florida Statutes, by the filing of a Notice of Appeal under rule 9.110 of the Florida Rules of Appellate 
Procedure, with the Clerk of the Department of Environmental Protection, Office of General Counsel, Mail 
Station 35, 3900 Commonwealth Boulevard, Tallahassee, Florida 32399-3000 and by filing a copy of the 
notice of appeal accompanied by the applicable filing fees with the appropriate district court of appeal.  The 
notice of appeal must be filed within thirty days after this notice is filed with the Clerk of the Department.  

Executed in Orlando, Florida. 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

_________________________________  
Christianne C. Ferraro, P.E. 
Administrator 
Permitting and Waste Cleanup Program - Wastewater 
3319 Maguire Boulevard, Suite 232 
Orlando, Florida 32803-3767 

Florida Department of 
Environmental Protection 

 Central District 
3319 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

Rick Scott 
Governor 

Carlos Lopez-Cantera 
Lt. Governor 

Jonathan P. Steverson 
Secretary 

http://www.dep.state.fl.us/


 

 

 
            Filed, on this date, pursuant to Section 120.52, F.S., with the designated 

Department Clerk, receipt of which is hereby acknowledged. 
 

                     March 29, 2016  
             Clerk                                       Date 
 
 
CCF/dj/cs 
 
Enclosures:  Permit, DMRs, Pathogen Monitoring and Fact Sheet 
 
 
Copies furnished to: 
Julian Coto, P.E. (Julian@Excelengineers.com)  
Mary Ann Kraus, DEP (Mary.Kraus@dep.state.fl.us) 
David Smicherko, DEP (David.Smicherko@dep.state.fl.us) 
Christine Daniel, DEP (Christine.Daniel@dep.state.fl.us) 
Monica Sudano, DEP (Monica.Sudano@dep.state.fl.us) 
Elsa Potts, DEP (Elsa.Potts@dep.state.fl.us) 
EPA Region 4 (r4npdespermits@epa.gov) 
St. John’s River Water Management District (via e-mail: trice@sjrwmd.com / EWakley@sjrwmd.com) 
Shabbir Rizvi, DEP (Shabbir.Rizvi@dep.state.fl.us) 
 
 
 

CERTIFICATE OF SERVICE 
 
This is to certify that this NOTICE OF PERMIT and all copies were mailed before close of business on 

March 29, 2016 to the listed persons, by . 
 

mailto:Julian@Excelengineers.com
mailto:Mary.Kraus@dep.state.fl.us
mailto:David.Smicherko@dep.state.fl.us
mailto:Christine.Daniel@dep.state.fl.us
mailto:Monica.Sudano@dep.state.fl.us
mailto:Elsa.Potts@dep.state.fl.us
mailto:r4npdespermits@epa.gov
mailto:Shabbir.Rizvi@dep.state.fl.us


 
STATE OF FLORIDA 

DOMESTIC WASTEWATER FACILITY PERMIT 

 

PERMITTEE: PERMIT NUMBER: FL0036251 (Minor) 
Utilities Inc of Florida FILE NUMBER: FL0036251-022-DW1P 

EFFECTIVE DATE: March 31, 2016 
RESPONSIBLE OFFICIAL: EXPIRATION DATE: March 30, 2021 
Patrick C Flynn 
200 Weathersfield Ave 
Altamonte Springs, FL  32714-4027 
(800) 272-1919 

FACILITY: 

Wekiva Hunt Club WWTP 
144 Ledbury Drive 
Longwood, FL 32779-4609 
Seminole County 
Latitude: 28°41' 49.73" N Longitude: 81°26' 1.05" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System.  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  The above named permittee is hereby authorized to operate the facilities in accordance with the 
documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 2.9 MGD annual average daily flow (AADF) activated sludge domestic wastewater treatment facility consisting 
of three (3) contiguous package wastewater treatment plants (0.97 MGD design capacity, each), connected in parallel with 
mechanical influent screening, aeration, clarification, chemical feed facilities, tertiary filtration, disinfection by chlorination, 
dechlorination, two (2) 3.0 MG reclaimed water storage tanks, and aerobic digestion of biosolids with dewatering by one (1) 
vacuum assisted drying bed and one (1) Ashbrook belt filter press. 

REUSE OR DISPOSAL: 

Surface Water Discharge D-001: An existing 0.87 MGD annual average daily flow discharge to Sweetwater Creek, Class 
III fresh waters, (WBID# 2956) which is limited to 30% of the total actual plant flow, as a back-up to the public access reuse 
system.  The outfall is approximately 1 foot in length and discharges at the stream surface.  The point of discharge is located 
approximately at latitude 28°41' 52" N, longitude 81°25' 53" W. 

Land Application R-001: An existing 0.4 MGD annual average daily flow permitted capacity rapid infiltration basin system.  
R-001 is a reuse system which consists of four rapid infiltration basins (RIBs) having a capacity of 0.4 MGD located 
approximately at latitude 28°42' 5" N, longitude 81°24' 27" W. 

  

 

Florida Department of 
Environmental Protection 

 
Central District 

3319 Maguire Boulevard, Suite 232 
Orlando, Florida 32803-3767 

Rick Scott 
Governor 

 
Carlos Lopez-Cantera 

Lt. Governor 
 

Jonathan P. Steverson 
Secretary 



PERMITTEE: Utilities Inc of Florida PERMIT  NUMBER: FL0036251 (Minor) 
FACILITY: Wekiva Hunt Club WWTP EXPIRATION DATE: 

 
March 30, 2021 

2 

 

Land Application R-002: An existing 2.90 MGD annual average daily flow permitted capacity slow-rate public access reuse 
system.  R-002 consists of irrigation to the users listed in Section IV of this permit, or transfer to the approved reuse service 
areas for the cities of Apopka and Altamonte Springs. Reclaimed water may be stored in a stormwater management pond 
located at the Trophy Club Golf Course, in accordance with Conditions IV.A.17 and 18 of this permit, or in the two (2) on-site 
3.0 MG reclaimed water storage tanks.  Reject flow is diverted to R-001, the RIBs.  Land application system R-002 is located 
approximately at latitude 29° 42' 16" N, longitude 81° 26' 23" W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 1 through 26 of this permit.



PERMITTEE: Utilities Inc of Florida PERMIT  NUMBER: FL0036251 (Minor) 
FACILITY: Wekiva Hunt Club WWTP EXPIRATION DATE: 

 
March 30, 2021 

3 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Surface Water Discharges 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent from 
Outfall D-001 to Sweetwater Creek.  Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance with 
Permit Condition I.C.8. : 

    
Effluent Limitations 

 
Monitoring Requirements 

 

 
Parameter 

 
Units 

 
Max/Min 

 
Limit 

 
Statistical Basis 

Frequency of 
Analysis 

 
Sample Type 

Monitoring  
Site 

Number 

 
Notes 

 
Flow (Surface Water Discharge) MGD 

Max 
Max 
Max 

0.87 
Report 
Report 

Annual Average 
Monthly Average 
Max Daily Flow 

Daily during a 
discharge 

Recording 
Flow Meter 

with Totalizer 
FLW-4 See I.A.4 

 
BOD, Carbonaceous 5 day, 20C mg/L Max 

Max 
5.0 
6.0 

Monthly Average 
Single Sample Weekly 16-hr FPC EFA-1  

 
Solids, Total Suspended mg/L Max 

Max 
5.0 
6.0 

Monthly Average 
Single Sample Weekly 16-hr FPC EFA-1  

 
Coliform, Fecal #/100mL 

Max 
Max 
Max 

200 
200 
800 

Monthly Geometric Mean 
Annual Average 
Single Sample 

Weekly Grab EFA-1 See I.A.5 

 
pH s.u. Min 

Max 
6.0 
8.5 

Single Sample 
Single Sample 

Daily during a 
discharge Meter EFD-1 See I.A.3 

 
Chlorine, Total Residual (For Disinfection) mg/L Min 0.5 Single Sample Daily during a 

discharge Meter EFA-1 See I.A.3 
and I.A.6 

 
Chlorine, Total Residual (For Dechlorination) mg/L Max 0.01 Single Sample Daily during a 

discharge Grab EFD-1  

 
Nitrogen, Total mg/L Max 

Max 
Report 
Report 

Monthly Average 
Annual Average Weekly 16-hr FPC EFA-1  

 
Nitrogen, Ammonia, Total (as N) mg/L Max 

Max 
2.5 
3.0 

Monthly Average 
Single Sample Weekly 16-hr FPC EFD-1  

Nitrogen, Nitrate, Total (as N) mg/L Max Report Single Sample Weekly 16-hr FPC EFD-1  
 
Phosphorus, Total  (as P) mg/L Max 

Max 
0.4 
0.5 

Monthly Average 
Single Sample Weekly 16-hr FPC EFD-1  

Nitrogen, Nitrate, Total (as N) lb/month Max 2805 Monthly Total Weekly Calculated EFD-1  
Phosphorus, Total  (as P) lb/month Max 40 Monthly Total Weekly Calculated EFD-1  
 
Oxygen, Dissolved  (DO) mg/L Min 6.0 Single Sample Daily during a 

discharge Grab EFD-1  

Acute Whole Effluent Toxicity, 96 Hour LC50 
(Ceriodaphnia dubia)   

percent Min 100 Single Sample Annually Grab EFD-1 See I.A.7 

Acute Whole Effluent Toxicity, 96 Hour LC50 
(Cyprinella leedsi) 

percent Min 100 Single Sample Annually Grab EFD-1 See I.A.7 



PERMITTEE: Utilities Inc of Florida PERMIT  NUMBER: FL0036251 (Minor) 
FACILITY: Wekiva Hunt Club WWTP EXPIRATION DATE: 

 
March 30, 2021 
[...]
  Laboratory doing the analysis:  __________________________________________________ 
 
  Laboratory's DOH Identification Number:  ________________________________________ 
 
  Approved method used:   
 
    EPA Method 1623 
 
    Other approved method:  ________________________________________________ 
 
  Contact person at the laboratory:  ________________________________________________ 
 
  Email address of the lab contact person:  __________________________________________ 
 
4.  Is this the first time that this form has been submitted for the facility? 
 
    Yes [Please complete Questions 7 through 16.] 
 
    No [Proceed to Question 5.]   
 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 5 of 8 

5. Is this a report of "subsequent re-sampling" required by Item 9 in Part I of this form based on 
concentrations of potentially viable cysts or oocysts in a previous sampling? 

 
    No  [Proceed to Question 6.] 
 
    Yes  [Attach a description of any facility or operational changes made to the treatment 

facilities since the time of the previous sampling and proceed to Question 6.] 
 
6. Has the information requested in Questions 7 through 12 (below) changed since the last submittal of this 

form? 
 
    Yes [Please complete Questions 7 through 16.] 
 
    No [Proceed to Questions 13 through 16 of Part II of this form.  You do not need to 

complete Questions 7 through 12.]   
 
7. Type of secondary treatment system: 
 
    Conventional activated sludge     Extended aeration 
 
    Contact stabilization       Biological nutrient removal (such as Bardenpho) 
 
    Other:  _____________________________________________________________________ 
 
8. Does this treatment facility nitrify (convert ammonia nitrogen to nitrate)?    Yes   No 
 
9. Filter type: 
 
    Deep bed, single media      Deep bed, multiple media 
 
    Shallow bed, automatic backwash    Upflow (including Dynasand) 
 
    Slow rate sand filter       Diatomaceous earth filter 
 
    Fabric filter         Cartridge filter 
 
    Membranes (microfiltration, ultrafiltration, membrane bioreactor, reverse osmosis) 
 
    Other:  _____________________________________________________________ 
 
10. Filter Media (complete for each type of media provided): 
 
   Top layer of media:   Media type:  _______________________________ 
 
          Effective size:  _________________________  mm 
 
          Uniformity coefficient:  ______________________ 
 
          Bed depth:  ___________________________ inches 
 
    



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 6 of 8 

Middle layer of media:  Media type:  _______________________________ 
 
          Effective size:  _________________________  mm 
 
          Uniformity coefficient:  ______________________ 
  
          Bed depth:  ___________________________ inches 
 
   Bottom layer of media:  Media type:  _______________________________ 
 
          Effective size:  _________________________  mm 
 
          Uniformity coefficient:  ______________________ 
 
          Bed depth:  ___________________________ inches 
 
11. Filter backwash water: 
 
    Backwash water is returned to the headworks of the treatment plant. 
 
    Backwash water is returned to the aeration basin. 
 
    Other.  Please describe:  ________________________________________________                               
12. Disinfection system: 
 
    Chlorination, gas     Hypochlorite 
 
    Chlorine dioxide     Chlorination, other  _______________________ 
 
    Ultraviolet      Ozone 
 
    Other:  ______________________________________________________________ 
 
13. Is chlorine added before the filters?    No   Yes     Dose: ______________ mg/L 
 
14. During the period that samples were taken, did you add a coagulant, coagulant aid, polyelectrolyte, or 

other chemical to enhance filtration? 
 
    No 
 
    Yes.  Please list the chemicals being added and their dose. 
 
    Chemical 1 - Name:                                                                        Dose:                      mg/L 
  
    Chemical 2 - Name:                                                                        Dose:                      mg/L 
 
    Chemical 3 - Name:                                                                        Dose:                      mg/L 
 
15. Wastewater treatment plant permitted capacity:  __________________ MGD 
 
16. Wastewater flow being treated at the time samples were collected:  __________________ MGD 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 7 of 8 

PART III - PATHOGEN MONITORING REPORT 
 
 
FACILITY ID: FL0036251 
FACILITY NAME: Wekiva Hunt Club WWTP 
FACILITY ADDRESS: 144 Ledbury Dr, Longwood, FL 32779-4609 
PERMITTEE NAME: Utilities Inc of Florida 
MAILING ADDRESS: 200 Weathersfield Ave, Altamonte Springs, Florida 32714-4027 
DATE OF SAMPLING: __________ 
 
 

 Quantity or Loading Quality or Concentration 
 

Parameter 
Sample 

Measurement 
 

Units 
Sample 

Measurement 
 

Units 
Treatment Plant:  After Filter 
Monitoring Site No. 

 
   

Turbidity 
PARM Code  00070 

 
  NTU 

TSS 
PARM Code  00530 

 
  mg/L 

Treatment Plant:  After Disinfection 
Monitoring Site No. 

 
   

Total Chlorine Residual 
PARM Code  50060 

 
  mg/L 

Volume Collected 
PARM Code  71994 

 
Liters   

Giardia, total count  * 
PARM Code  GIARD 

 
  total cysts/100 L 

Giardia, potentially viable cysts  * 
PARM Code  VGIAR 

 
  

potentially viable 
cysts/100 L 

Cryptosporidium, total count  * 
PARM Code CRYPT 

 
  total oocysts/100 L 

Cryptosporidium, potentially viable oocysts  * 
PARM Code VCRYP 

 
  

potentially viable 
oocysts/100 L 

Supplemental Water Supply (surface water or 
stormwater): After Treatment & Disinfection 
Monitoring Site No. 

   
 

TSS 
PARM Code  00530 

   
mg/L 

Total Chlorine Residual 
PARM Code  50060 

   
mg/L 

Volume Collected 
PARM Code  71994 

 
Liters 

 
 

Giardia (total count)  * 
PARM Code  GIARD 

 
  total cysts/100 L 

Giardia, potentially viable cysts  * 
PARM Code  VGIAR 

 
  

potentially viable 
cysts/100 L 

Cryptosporidium, total count  * 
PARM Code CRYPT 

 
  total oocysts/100 L 

Cryptosporidium, potentially viable oocysts * 
PARM Code VCRYP 

 
  

potentially viable 
oocysts/100 L 

 
   *   Data entries must be made for both total and potentially viable cysts and oocysts. 
 
 
 
 



DEP Form 62-610.300(4)(a)4   
March 9, 2006                                                             Page 8 of 8 

PART IV - CERTIFICATION 
 
 
I certify under penalty of law that I have personally examined and am familiar with the information submitted herein; 
and based upon my inquiry of those individuals immediately responsible for obtaining the information, I believe the 
submitted information is true, accurate, and complete.  I am aware that there are significant penalties for submitting false 
information including the possibility of fine and imprisonment. 
 

Name/Title of Principle Executive Officer or 
Authorized Agent (Type or Print) 

Signature of Principle Executive Officer or 
Authorized Agent  

 
Telephone No. 

 
Date (YY/MM/DD) 

 
 
 
 

   

 Email Address  
   

 
 
 

 



FACT SHEET 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FL0036251-022 (Minor) 

FACILITY NAME: Wekiva Hunt Club WWTP 

FACILITY LOCATION: 144 Ledbury Dr., Longwood, FL 32779-4609 
   Seminole County 

NAME OF PERMITTEE: Utilities Inc of Florida  

PERMIT WRITER: Dennise Judy 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FL0036251-022-DW1P 

Application Submittal Date: September 30, 2015 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type:  Private 

SIC Code:  4952 

c. Facility Capacity 

 Existing Permitted Capacity: 2.9 mgd   Annual Average Daily Flow 
Proposed Increase in Permitted Capacity:    0 mgd   Annual Average Daily Flow 
Proposed Total Permitted Capacity: 2.9 mgd   Annual Average Daily Flow 

d. Description of Wastewater Treatment 

An existing 2.9 MGD annual average daily flow (AADF) activated sludge domestic wastewater treatment facility 
consisting of three (3) contiguous package wastewater treatment plants (0.97 MGD design capacity, each), 
connected in parallel with mechanical influent screening, aeration, clarification, chemical feed facilities, 
disinfection by chlorination, tertiary filtration, dechlorination, two (2) 3.0 MG reclaimed water storage tanks, 
aerobic digestion of biosolids and dewatering by vacuum assisted drying bed and belt filter press. 

e. Description of Effluent Disposal and Land Application Sites  

 Surface Water Discharge D-001: An existing 0.87 MGD annual average daily flow discharge to Sweetwater 
Creek, Class III fresh waters, (WBID# 2956) which is limited to 30% of the total plant flow, as a back-up to the 
public access reuse system.  The outfall is approximately 1 foot in length and discharges at a depth of 
approximately 0 feet.  The point of discharge is located approximately at latitude 28°41' 52" N, longitude 81°25' 
53" W. 

Land Application R-001: An existing 0.4 MGD annual average daily flow permitted capacity rapid infiltration 
basin system.  R-001 is a reuse system which consists of four rapid infiltration basins having a capacity of 0.4 
MGD located approximately at latitude 28°42' 5" N, longitude 81°24' 27" W. 

Land Application R-002: An existing 2.900 MGD annual average daily flow permitted capacity slow-rate public 
access reuse system.  R-002 consists of irrigation to the users listed in Section IV of this permit, or transfer to the 
approved reuse service areas for Apopka and Altamonte Springs. Reclaimed water may be stored in a stormwater 
management pond located at the Trophy Club Golf Course, in accordance with Conditions IV.A.17 and 18 of the 
permit, or in the two (2) on-site 3.0 MG reclaimed water storage tanks.  Reject flow is diverted to R-001, the RIBs.  
Land application system R-002 is located approximately at latitude 29° 42' 16" N, longitude 81° 26' 23" W. 



2. SUMMARY OF SURFACE WATER DISCHARGE (as reported by applicant) 

Monitoring Group D-001, Discharge to Class III Fresh Waters, Sweetwater Creek 

Pollutants which are present in significant quantities or which are subject to permit limitations are as follows: 

Parameter  Units Max/Min Reported Value Statistical Basis 
Flow MGD Max 0.169 Annual Average 
BOD, Carbonaceous 5 day, 20C mg/L Max 2.2 Monthly Average 
Solids, Total Suspended mg/L Max 1.70 Monthly Average 
Coliform, Fecal #/100mL Max 0.0 Annual Average 
pH s.u. Min 6.0 Single Sample 
Chlorine, Total Residual mg/L Min 0.50 Single Sample 
Chlorine, Total Residual mg/L Max 0.1 Single Sample 
Nitrogen, Total mg/L Max 10.10 Monthly Average 
Nitrogen, Ammonia, Total (as N) mg/L Max 0.6 Monthly Average 
Nitrogen, Nitrate, Total (as N) mg/L Max 6.5 Single Sample 
Phosphorus, Total  (as P) mg/L Max 0.40 Monthly Average 
Nitrogen, Nitrate, Total (as N) lb/month Max 870 Monthly Total 
Phosphorus, Total  (as P) lb/month Max 38.9 Monthly Total 
Oxygen, Dissolved  (DO) mg/L Min 6.2 Single Sample 
Whole Effluent Toxicity percent Max 100 Routine 

The surface water discharge is minimal and very infrequent since the reuse interconnect with the City of Apopka 
Public Access Reuse (PAR) System, except during the fall/winter of 2014 during a period of very unusual excessive 
rainfall.  The Rapid Infiltration Basins (RIBs, R-001) were unable to contain and percolate the excessive reclaimed 
water because the underdrains had been improperly abandoned.  The facility had no choice except to discharge to 
surface waters and exceeded the Total Phosphorus during this event.  The violation was resolved through a Consent 
Order that has been closed for some time with all corrective actions completed. 

This facility does not have a new or expanded discharge to surface waters, and the Department does not anticipate 
adverse impacts on threatened or endangered species as a result of permit issuance.  

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

This facility is authorized to discharge effluent from Outfall D-001 to Sweetwater Creek based on the following:  

Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

Flow (Surface Water Discharge)  MGD Max 0.87 Annual Average 62-600.400(3)(b) FAC and 62-
600.550(8)(b) 

Flow (Surface Water Discharge)  MGD Max Report Monthly Average 
Max Day 

62-600.400(3)(b) FAC 

BOD, Carbonaceous 5 day, 20C mg/L Max 5.0 Monthly Average 62-600. 430 FAC, 62-650 FAC 
BOD, Carbonaceous 5 day, 20C mg/L Max 6.0 Single Sample 62-600. 430 FAC, 62-650 FAC 
Solids, Total Suspended mg/L Max 5.0 Monthly Average 62-600. 430 FAC, 62-650 FAC   
Solids, Total Suspended mg/L Max 6.0 Single Sample 62-600. 430 FAC, 62-650 FAC   
Coliform, Fecal #/100mL Max 200 Monthly Geometric 

Mean 
62-600.440(4)(c)2. FAC 

Coliform, Fecal #/100mL Max 200 Annual Average 62-600.440(4)(c)1. FAC 
Coliform, Fecal #/100mL Max 800 Single Sample 62-600.440(4)(c)4. FAC 
pH s.u. Min 6.0 Single Sample 62-302.530(51) & 62-650 FAC 
pH s.u. Max 8.5 Single Sample 62-302.530(51) & 62-650 FAC 
Chlorine, Total Residual (For 
Disinfection)  

mg/L Min 0.5 Single Sample 62-600.440(4)(b) FAC 

Chlorine, Total Residual (For 
Dechlorination)  

mg/L Max 0.01 Single Sample 62-600.440(2) & 62-
302.530(18) FAC 

Nitrogen, Total mg/L Max Report Monthly Average 62-302.530(47)(a)(b) FAC 
Nitrogen, Total mg/L Max Report Annual Average 62-601.300(6) FAC 
Nitrogen, Ammonia, Total(as N) mg/L Max 2.5 Monthly Average 62-650 & 62-600.430 (1) FAC  



Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

Nitrogen, Ammonia, Total(as N) mg/L Max 3.0 Single Sample 62-650 & 62-600.430 (1) FAC  
Nitrogen, Nitrate, Total (as N) mg/L Max Report Single Sample 62-302-530(48)(a) FAC 
Phosphorus, Total  (as P) mg/L Max 0.4 Monthly Average 62-302.530(47)(a)(b) FAC 
Phosphorus, Total  (as P) mg/L Max 0.5 Single Sample 62-302.530(47)(a)(b) FAC 
Nitrogen, Nitrate, Total (as N) lb/month Max 2805 Monthly Total 62-304.506(2)(a)FAC 

62-302.531(2)(a) FAC 
Phosphorus, Total  (as P) lb/month Max 40 Monthly Total 62-304.506(2)(a)FAC 

62-302.531(2)(a) FAC 
Oxygen, Dissolved  (DO) mg/L Min 6.0 Single Sample 62-302.533, FAC and BPJ 
Acute Whole Effluent Toxicity, 
96 Hour LC50 (Ceriodaphnia 
dubia)   

percent Min 100 Single Sample 62-302.200(1), 62-
302.500(1)(a)4 & 62-
4.241(1)(a) FAC 

Acute Whole Effluent Toxicity, 
96 Hour LC50 (Cyprinella 
leedsi) 

percent Min 100 Single Sample 62-302.200(1), 62-
302.500(1)(a)4 & 62-
4.241(1)(a) FAC 

The proposed effluent water limitations will be achieved during the period beginning on the issuance date and lasting 
through the expiration date of the permit.   

The Total Maximum Daily Load (TMDL) for the Wekiva River, Upstream Segment, has been adopted by the 
Department.  In accordance with Rule 62-304.506(2)(a), FAC, effective June 3, 2008, the wasteload allocation  (WLA) 
for this facility is: 

2,805 lb/month Nitrate Nitrogen 
40 lb/month Total Phosphorus 
 

The WQBELs for CBOD5, TSS, Total Ammonia, and Phosphorus were originally established by the Department on 
May 3, 1989, based on the monitoring and modeling information provided by Sanlando Utilities Corp. as part of the 
application for a construction permit for the expansion of the facility and as a result of intensive public input. The same 
WQBELs were included in the previous operation permit (State Permit FL0036251). The WQBELs included in this 
permit are based on the previous state and federal permits, except for Phosphorus, which has been replaced by the 
WLA, as described above.  

Due to the greatly reduced frequency of the surface water discharge, the annual average concentrations limits for 
nutrients have been replaced by the annual loading limits; only monthly and weekly averages, and single sample 